i

Excel Dynamic Solutions

{PTY) Ltd

Comprehensive Environmental Management Plan (EMP) for the
Operations and Maintenance of the Existing Effluent Treatment Plant in

Luderitz, //Karas Region

Document Type: Draft EMP
ECC Application No.: APP-00996
Author: Fredrika Shagama Proponent: Liideritz Town Council

Company: Excel Dynamic Solutions (Pty) Ltd | Contact person: Mr. Randell Beukes

Telephone: +264 63 207 800
Telephone: +264 (0) 61 259 530
Post: P.O Box 19, Liideritz

Post: Box 997154 Maerua Mall, Windhoek )
Email: chieftech@Itc.com.na

Email: info@edsnamibia.com

January 2023



mailto:info@edsnamibia.com
mailto:chieftech@ltc.com.na

Luderitz Town Council Draft EMP

TABLE OF CONTENTS

[...]
onsite offices, ablution facilities and other supporting structures erected for the project.
These will be transported to designated storage facilities offsite.

-All project related vehicles, machinery, and equipment should be removed from site to

designated parking and storage sites off site, respectively.

-All access roads that may have been created for the project and no longer required

further, should be closed off.

Waste
(general and
hazardous)

-All waste storage containers should be removed, and waste disposed of at designated

and approved waste management sites.

-Decontaminate hazardous waste storage tanks and containers at a dedicated
decontamination bay at the nearest capable facilities. A pre-disposal permit should be
obtained from the facility operator.

-Remove oil drums and petroleum products off site for resale/use.

-All waste and associated containers removed from
site and transported to designated and authorized

sites

Lideritz Effluent Treatment Plant

39




Luderitz Town Council Draft EMP

7 Environmental Monitoring
To ensure that the implementation of recommended environmental management and mitigation

measures is working and produces the desired results (to minimize and or eliminate adverse
impacts), implementation of measures will need to be monitored and reported on. Monitoring is
crucial as it helps with early identification of new adverse impacts that would arise during project

operations/implementation and timely development of mitigation measures for implementation.

The Bi-annual environmental monitoring reports should be compiled by the Proponent’s availed
resources (Environmental Health or SHE Officer) and submitted to the DEAF for archiving on a
bi-annual basis (every 6 months throughout the project) as required by the Environmental
Commissioner on the conditions to be attached to the ECC. The reports should be audited

annually by an Independent Environmental Consultant and prior to applying for an ECC renewal.

8 LIST OF REFERENCES

1. 1QAIr. (2022). 1Q Air: World Air Quality. Retrieved from World Air Quality: Luderitz, //Karas:

Available from https://www.iqair.com/namibia/karas/luderitz.

2. Luderitz Town Council. (2020). Luderitz Town Council: Economic Profile. Retrieved from
https://www.luderitz-tc.com/?page_id=276

3. Mendelson J., Jarvis A., Roberts C., and Robertson T. (2002). Atlas of Namibia: A Portrait
of the Land and its People. Cape Town: David Philip Publishers.

4. Meteoblue. (2022). Meteoblue Weather: Simulated historical climate & weather data for
Luderitz, /IKaras Region. Available from:
https://www.meteoblue.com/en/weather/historyclimate/climatemodelled/|%c3%bcderitz
namibia_3355672

5. Namibia Statistics Agency (NSA). (2014). 2011 Population and Housing Census: //Karas
Regional Profile - Basic Analysis with Highlights. Windhoek: Namibia Statistics Agency.

6. World Weather Online. (2022). Luderitz — //Karas Region, Namibia Weather. Available

from https://www.worldweatheronline.com/luderitz-weather-averages/karas/na.aspx.

Liideritz Effluent Treatment Plant 40



https://www.iqair.com/namibia/karas/luderitz
https://www.worldweatheronline.com/luderitz-weather-averages/karas/na.aspx

Luderitz Town Council Draft EMP

APPENDIX A: CHANCE FINDS PROCEDURE (AFTER KINAHAN, 2020)

Areas of proposed project are subject to heritage survey and assessment at the planning stage.
These surveys are based on surface indications alone, and it is therefore possible that sites or
items of heritage significance will be found during development work. The procedure set out here

covers the reporting and management of such finds.

Scope: The “chance finds” procedure covers the actions to be taken from the discovery of a
heritage site or item to its investigation and assessment by a trained archaeologist or other

appropriately qualified person.

Compliance: The “chance finds” procedure is intended to ensure compliance with relevant
provisions of the National Heritage Act (27 of 2004), especially Section 55 (4): “a person who
discovers any archaeological .... object ...... must as soon as practicable report the discovery to
the Council’. The procedure of reporting set out below must be observed so that heritage remains
reported to the NHC are correctly identified in the field.
Manager/Supervisor must report the finding to the following competent authorities:

¢ National Heritage Council of Namibia (Head Office: +264 61 244 375 / Technical Office

+264 61 301 903)
e National Museum (+264 61 276 800),
¢ National Forensic Laboratory (+264 61 240 461).

Archaeological material must NOT be touched. Tempering with the materials is an offence

under the heritage act and punishable upon conviction by the law.

Responsibility:

Operator: To exercise due caution if archaeological remains are found
Foreman: To secure site and advise management timeously
Superintendent: To determine safe working boundary and request inspection
Archaeologist: To inspect, identify, advise management, and recover remains
Procedure:

Action by person identifying archaeological or heritage material:

Liideritz Effluent Treatment Plant 41




Luderitz Town Council Draft EMP

a) If operating machinery or equipment stop work
b) Identify the site with flag tape
c¢) Determine GPS position if possible

d) Report findings to foreman

Action by foreman

a) Report findings, site location and actions taken to superintendent

b) Cease any works in immediate vicinity

Action by superintendent

a) Visit site and determine whether work can proceed without damage to findings
b) Determine and mark exclusion boundary

c) Site location and details to be added to project GIS for field confirmation by archaeologist

Action by Archaeologist

a) Inspect site and confirm addition to project GIS
b) Advise NHC and request written permission to remove findings from work area

c) Recovery, packaging and labelling of findings for transfer to National Museum

In the event of discovering human remains

a) Actions as above
b) Field inspection by archaeologist to confirm that remains are human

c) Advise and liaise with NHC and Police

d) Recovery of remains and removal to National Museum or National Forensic Laboratory, as

directed.

Liideritz Effluent Treatment Plant




Luderitz Town Council Draft EMP

APPENDIX B: EFFLUENT TREATMENT PLANT MAINTENANCE REPORT

Liideritz Effluent Treatment Plant

43




= ae
LUDERITZ EFFLUENT PLANT
MAINTENANCE REPORT
o T 2 73, e e
Lv—--—'-::‘:- 5t :‘ P IR | :" k:&nvu
ST = Mo AR o
[L'";:; J_‘- - s e K :b‘;.\\[‘\\}::;" ,,.;_(} ";',: S o !
A e » : LN ’
L o4 ‘:‘ - J' “. :”’] b e '4/
e e phIog:. a0 S 4
B4 » Pised 4 cod ()] .
t v ‘7& i . s @L:d
e v AP P
| . -"'.‘: K g vt < % %
R4 5 - . et
: / Tt e - ‘
- D R 3
_ P A ey ‘
N ‘..'\. . ~'Y i. i ]
. . i O b i . A
L ’ »". v - \'; o i S ¢
- . o B l ‘l‘ 1
-q‘; 4 %, v s"-...‘. b .k §X N
Al - Jon e b Y N Lo (N whd el ) ooy © \

JANUARY 2021

Report prepared by: Randell Beukes

1|Paée




Table of Contents

1. INTRODUCTION PAGE 3

2. BACKGROUND PAGE 3

3. MAINTENANCE REPORT |PAGE 3-8

4. FINANCIAL BREAKDOWN |PAGE 8-10

5. RECOMMENDATIONS PAGE 11

6. LEGISLATION ANNEXURE

Report prepared by: Randell Beukes

'5|Page




1. INTRODUCTION

The Luderitz effluent treatment plant was built and put into operation towards the end of 2007
to provide a new and modern wastewater treatment facility for the town. This decision was
driven by the general growth experienced at the time coupled with the inability of the oxidation
ponds situated in the vicinity of Area 7 to produce a final effluent conforming to the latest
wastewater discharge legislation. These oxidation Ponds are no longer in use.

The plant was issued with a five (5) year permit which allows it to discharge treated effluent
into the natural environment. The permit was issued on 15 July 2016 and lapses on 31July
2021. The Luderitz Town Council must re-apply to the Ministry of Agriculture Water & Forestry
provided that all conditions are met.

The purpose of this report is to provide an overview of the processes and motivate for capital
to maintain the infrastructure at the effluent plant in order to comply with the latest wastewater
legislation. |

2. BACKGROUND

The treatment plant is designed to treat a total of 2000m?* per day of raw sewage from Town
in an Activated Sludge process. Inflow to the plant is split into two trains which each treat 50%
of the incoming flow with the Provision for Biological Nutrient Removal (BNR). The plant is
fitted with nitrate rich, return activated sludge and waste activated sludge pumps and controls
to ensure efficient nitrification/ denitrification takes place and phosphate removal can be

achieved.

The treatment plant incorporates the following unit processes in its operation:

a) Inlet works with mechanical screen, manual bypass hand screen and sluice gates
b) Two (2) anaerobic/ oxidation ponds.
c) Two (2) BNR Activated sludge reactors.

d) Two (2) Secondary Clarifiers. {
e) Return Activated Sludge and waste Activated Sludge (RAS/WAS) pump station.
f) Final disinfection using chlorine gas, in chlorine contact Tank.

g) Sludge drying Beds.

3. MAINTENANCE REPORT
The maintenance report follows in sequence of the unit processes above.
a) Inlet works with mechanical screen, manual bypass hand screen and sluice

gates.

The inlet channel is fitted with a Huber rotating, mechanical screen that can handle a
maximum incoming flow of 85l/sec. The function of the screen is to remove solids,
compress it and discharge it into a skip container.

The Mechanical Screen was out of operation for more than five (5) years. In November
2020 it was removed completely for inspection and repairs.

Pump Station No.6 discharge raw sewage into a catchment manhole to which Five (5)
intermediate manholes are connected. These manholes need urgent replacement as

T 3|page
Report prepared by: Randell Beukes




some of the sidewalls has collapsed causing a safety hazard and environmental
hazards.

The overall plant has Twenty-seven (27) Precast manholes of which 90% of lids must
be replaced.

Maintenance '

Repair mechanical screen.

Replace Five (5) concrete manholes completely on the inlet line to the screen.
Replace Four (4) Manholes completely from the screen to pond 1.

Replace 24 Manhole lids.

Repair manholes where needed.

b) Anaerobic/ oxidation ponds
There are Two (2) Anaerobic ponds, both have;

e Surface area of 545m?
e Depth of 3m
e Volume of 1635m?

At this moment one dry bed is in operation and must be desludged every 1 to 2 years.
This is because the estimated sludge production based on the design flow and load is
3-4m? per day.

Each Pond is fitted with a floating draw-off weir capable of handling 35I/sec. The outlet
of the weir discharges into a 12m composite rubber pipe connected to a 250mm
nominal diameter (DN) gate valve which is used to isolate the flow from the ponds.

Maintenance
Pond 1

e The valves from both ponds needs replacement. The valve from Pond 2 was
removed and installed at Pond 1. The valves were in use for about 12 years.
Repair of wooden fence on southern side of the pond.

Desludging of pond 1.

Replace discharge pipeline with UPVC.

Replace Lifebuoy donuts.

Pond 2

Replace isolation valve.

Waterproofing and minor concrete repairs to the dam walls.
removal of excess sand.

Repair of wooden fence on eastern side of the pond.
Overflow pipeline must be cleaned and manholes restored.
Replacement of mild steel hand- railing to stairs
Replacement of life-buoy donut.

c) Biological nutrient removal (BNR) Activated sludge reactors.

4|Page
Report prepared by: Randell Beukes




The plant has Two (2) biological nutrient removal activated sludge reactor modules
(basins) and identify as Reactor 1 and Reactor 2 each with a capacity of 880m?®. Each
reactor consists of an anaerobic- anoxic- and aerobic compartment.

The outflow from the anaerobic pond is discharged into the first anaerobic zone of the
reactor and equally mixed with the denitrified return activated sludge. This mainstream
flows through the anoxic zone and then into the aerobic zone where aerators add

oxygen to it.

The nitrate rich recycle pumps return mixed liquor from the end of the aerobic zone
back to the first anoxic zone. Valves are provided to direct the liquor. The denitrification
is improved if the anoxic zone is increased but biological phosphate removal is reduced
and vice versa.

The BNR Reactor basins are fitted with three (3) mixers in each anaerobic and anoxic
zones of the BNR reactors which operates continuously in each tank. The oxygen that
is added to the liquor is controlled by means of varying the immersion depth of the
aerators. This is achieved via the tilting overflow weir. ,

Each basin is equipped with two(2) sensors each which measures the dissolved
oxygen of the liquor. The readings from the two sensors are averaged and this value
is used to control the tilting weir. The dissolved oxygen level in the basin must be
maintained between 1.5mg/l to 2.5mg/l. if it is less the tilting weir will close to increase
the water level in the tank increasing the immersion level of the aerators. The opposite
happens if the dissolved oxygen exceeds 2.5mg/L.

Maintenance

Minor concrete repairs to the structure.

Replacement of Four (4) Life buoy Donuts.

Six (6) Stirrers must be cleaned and motors maintained.

Reactor 1 and 2 have 2 Aerators each. One Aerator in Reactor 1 is running on

maintenance and is controlled manually. It must be fixed to function

automatically. The second aerator functions normal. Normal routine

maintenance must be done to the motors, gearboxes etc. This must be done

every 20 days.

¢ In Reactor 2, The one aerator runs on hand. It is bypassed. It must also be
fixed to run automatically and communicate with the SCADA system. The
second Aerator makes noise when running. It must be inspected to determine
whether it needs maintenance, repairs or replacement. The motors also need
routine maintenance.

e The dissolved oxygen sensors/ analysers are dysfunctional for reactor two and

needs urgent replacement. For reactor 1 only one analyser is working.

This means three (3) of the sensors must be replaced and calibrated with the

SCADA system. This also have a direct effect on the operation of the tilting weir

because the average readings of the dissolved oxygen control the operation of

the tilting weir. If the sensors are dysfunctional the tilting weir cannot operate

accordingly.

- 5|Page
Report prepared by: Randell Beukes




¢ The two (2) tilting Weirs needs inspection, maintenance or replacement. This
can be done after the analysers are restored. The tilting Weirs are currently
oper?ted manually which directly impacts the quality of the liquor in the basins.

d) The Secondary Clarifiers

The plant has two (2) secondary clarifiers each with the following geometry
e Diameter= 12m
¢ Depth=4m

The function of the clarifiers is to allow the biomass from the activated sludge reactors
to settle out. '

Each settler is fitted with a rotating bridge with a sludge scrapping mechanism.

Maintenance

Clarifier 1
e Maintenance must be done on the central sludge hopper every 12
Months. ‘
The motors need to be serviced
The motor runs automatically
Bridge must be painted.
Replace lifebuoy donut

Clarifier 2 !

 Maintenance must be done on the central sludge hopper every 12
Months.

e The motors need to be serviced

e The motor runs on bypass and must be fixed to run automatically and
communicate with the SCADA.

¢ Bridge must be painted.

e Replace lifebuoy donut.

e) Waste activated sludge/ return activated sludge (WAS/RAS) Pump station

The pump station is equipped with Four (4) activated sludge pumps (RAS) pumps.
One on duty and one on standby.

The waste activated sludge section is equipped with two (2) (WAS) pumps. The
function of the WAS pump is to control the sludge-age of the Activated sludge reactor.
The WAS pumps discharge into the drying beds.

Maintenance

e Two (2) Submersible Pumps are running. One for each reactor.